הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 
(מעודכן 05.2013) 

תאריך 09/09/2014
שם תכשיר באנגלית ומספר הרישום:  HAEMOCOMPLETTAN P 1 G (141 35 31819 00), HAEMOCOMPLETTAN P 2 G (141 36 31820 00)
שם בעל הרישום     Genmedix
טופס זה מיועד לפרוט ההחמרות בלבד !

	ההחמרות המבוקשות

	פרק בעלון
	טקסט נוכחי
	טקסט חדש

	4.2 Posology 

and 

method 

of 

administration


	Posology
Before administration of Haemocomplettan P 1g/2g the fibrinogen level should be determined using the method of Clauss.

Furthermore, the amount to be administered and the frequency of application of Haemocomplettan P 1g/2g should always be oriented to the degree of bleeding and the clinical efficacy in the individual case.

Generally, 1 to 2 g Fibrinogen is administered initially, with subsequent infusions as required.

The critical plasma fibrinogen level below which haemorrhages may occur is 100 mg/dl Normal values are in the range of 200 to 450 mg/dl. 

The circulating fibrinogen level should not be raised beyond the lower limit of normal to minimize the risk of thromboembolic complications.

In cases of severe haemorrhage, e.g. after premature shedding of the placenta, amounts of 

4 to 8 g fibrinogen may be required immediately.

In the case of children, the dosage should only be selected according to the body weight of the child and clinical need.
Especially to avoid overdose, precise monitoring of the substitution therapy by means of laboratory control is indispensable (using appropriate methods for determination of the fibrinogen activity, e.g. method of Clauss).


	Treatment should be initiated under the supervision of a physician experienced in the treatment of coagulation disorders.
Posology
The dosage and duration of the substitution therapy depend on the severity of the disorder, location and extent of bleeding and the patient’s clinical condition.

The (functional) fibrinogen level should be determined in order to calculate individual dosage and the amount and frequency of administration should be determined on an individual patient basis by regular measurement of plasma fibrinogen level and continuous monitoring of the clinical condition of the patient and other replacement therapies used.
Normal plasma fibrinogen level is in the range of 1.5 – 4.5 g/l. The critical plasma fibrinogen level below which haemorrhages may occur is approximately 0.5 – 1.0 g/l. In case of major surgical intervention, precise monitoring of replacement therapy by coagulation assays is essential.

1. Prophylaxis in patients with congenital hypo-  or afibrinogenaemia and known bleeding tendency.

To prevent excessive bleeding during surgical procedures, prophylactic treatment is recommended to raise fibrinogen levels to 1 g/l and maintain fibrinogen at this level until haemostasis is secure and

above 0.5 g/l until wound healing is complete.

Initial Dose 
If the patient's fibrinogen level is not known, the recommended dose is 70 mg per kg of body weight (bw) administered intravenously.

Subsequent Dose 
The target level (1 g/l) for minor events (e.g. epistaxis, intramuscular bleeding or menorrhagia) should be maintained for at least three days. The target level (1.5 g/l) for major events (e.g. head trauma or intracranial haemorrhage) should be maintained for seven days. 

Dose of fibrinogen 
(mg/kg b.w.) = 

[Target level (g/L) - measured level (g/L)] 

                                             0.017 (g/L per mg/kg b.w.) 

Furthermore, the amount to be administered and the frequency of application of Haemocomplettan P 1g/2g should always be oriented to the degree of bleeding and the clinical efficacy in the individual case.

In case of major surgical intervention, precise monitoring of replacement therapy by coagulation assays is essential.
Treatment of bleeding

Adults
Generally 1-2 g is administered initially with subsequent infusions as required. 

In case of severe haemorrhage i.e. obstetric use / abruption placenta, large amounts (4 – 8 g) of fibrinogen may be required.

Children

Limited data from clinical studies regarding the dosage of Haemocomplettan P1 g/2g  in children are available.
The dosage should be determined according to the body weight and clinical need but is usually

20-30 mg/kg.
[..]


	4.4  Special

Warnings

and

Precautions

for use


	Patients given Haemocomplettan P 1g/2g should be observed closely for signs or symptoms of thrombosis or disseminated intravascular coagulation (DIC). 

Especially dysfibrinogenaemia can lead to thrombotic tendency.

Because of the potential risk of thromboembolic complications or disseminated intra​vascular coagulation (DIC), caution should be exercised when administering Haemo​complettan P 1g/2g to patients with a history of coronary heart disease or myocardial infarction, to patients with liver disease, to patients post-operatively, to neonates, or to patients at risk of thromboembolic phenomena. In each of these situations, the potential benefit of treatment with Haemocomplettan P 1g/2g should be weighed against the risk of these complications.

For treatment of disseminated intravascular coagulation note that before substitution therapy with coagulation factors can begin the hypercoagulability has to be compensated in advance, e.g. by normalisation of antithrombin III levels
In the case of patients known to have a tendency towards allergies (with symptoms like generalised urticaria, rash, fall in blood pressure, dyspnoea), antihistaminics and corticosteroids may be administered prophylactically.
Note for patients on a low sodium diet

Haemocomplettan P 1g/2g contains sodium chloride and may therefore be harmful to patients on a low sodium diet 

Virus safety

Standard measures to prevent infections resulting from the use of medicinal products prepared from human blood or plasma include selection of donors, screening of individual donations and plasma pools for specific markers of infection and the inclusion of effective manufacturing steps for the inactivation/removal of viruses. Despite this, when medicinal products prepared from human blood or plasma are administered, the possibility of transmitting infective agents cannot be totally excluded. This also applies to unknown or emerging viruses and other pathogens.

The measures taken are considered effective for enveloped viruses such as HIV, HBV and HCV.
These measures may possibly be of limited value against non-enveloped viruses such as HAV and parvovirus B19.
Parvovirus B19 infection may be serious for pregnant women (fetal infection) and for individuals with immunodeficiency or increased erythropoesis (e.g. haemolytic anaemia).

In principle, hepatitis vaccination against hepatitis A and hepatitis B is recommended for patients in regular receipt of medicinal products derived from human blood or plasma (including Haemocomplettan P 1g/2g).

It is strongly recommended that every time that Haemocomplettan P 1g/2g is administered to a patient, the name and batch number of the product are recorded in order to maintain a link between the patient and the batch of the product.


	There is a risk of thrombosis when patients with congenital deficiency are treated with human fibrinogen, particularly with high dose or repeated dosing. Patients given human fibrinogen should be observed closely for signs or symptoms of thrombosis.

In patients with a history of coronary heart disease or myocardial infarction, in patients with liver disease, in peri- or post-operative patients, in neonates, or in patients at risk of thromboembolic events or disseminated intravascular coagulation, the potential benefit of treatment with human plasma fibrinogen should be weighed against the risk of thromboembolic complications. Caution and close monitoring should also be performed.

If allergic or anaphylactic-type reactions occur, the injection/infusion should be stopped immediately. In case of anaphylactic shock, standard medical treatment for shock should be implemented.
In the case of replacement therapy with coagulation factors in other congenital deficiencies, antibody reactions have been observed, but there is currently no data with fibrinogen.
Important information about specific excipients of Haemocomplettan

Haemocomplettan  contains up to 164 mg (7.1 mmol) sodium per 1g fibrinogen. This correlates with 11.5 mg (0.5 mmol) sodium per kg body weight of the patient if the recommended initial dose of 70 mg/kg body weight is applied. To be taken into consideration by patients on a controlled sodium diet
Virus safety

Standard measures to prevent infections resulting from the use of medicinal products prepared from human blood or plasma include selection of donors, screening of individual donations and plasma pools for specific markers of infection and the inclusion of effective manufacturing steps for the inactivation/removal of viruses. Despite this, when medicinal products prepared from human blood or plasma are administered, the possibility of transmitting infective agents cannot be totally excluded. This also applies to unknown or emerging viruses and other pathogens.

The measures taken are considered effective for enveloped viruses such as human immunodeficiency virus (HIV), hepatitis B virus (HBV) and hepatitis C virus (HCV) and for the non-enveloped hepatitis A virus (HAV).
The measures taken may be of limited value against non-enveloped viruses such as parvovirus B19.
Parvovirus B19 infection may be serious for pregnant women (fetal infection) and for individuals with immunodeficiency or increased erythropoesis (e.g. haemolytic anaemia).

Appropriate vaccination (hepatitis A and hepatitis B) should be considered for patients in regular/repeated receipt of human fibrinogen products.

It is strongly recommended that every time that Haemocomplettan is administered to a patient, the name and batch number of the product are recorded in order to maintain a link between the patient and the batch of the product.



	4.6 Fertility, pregnancy and lactation


	The safety of Haemocomplettan P 1g/2g for use in human pregnancy or breastfeeding has not been established in controlled clinical trials. Experimental animal studies are insufficient to assess the safety with respect to reproduction, development of the embryo or foetus, the course of gestation and peri- and postnatal development. 

Haemocomplettan P 1g/2g is frequently used in the treatment of obstetrical complications. There is no negative experience with regard to the treatment during pregnancy and lactation. 
However, Haemocomplettan P 1g/2g may only be used during pregnancy and lactation after careful consideration.

	Pregnancy
Animal reproduction studies have not been conducted with Haemocomplettan (see section 5.3). Since the active substance is of human origin, it is catabolized in the same manner as the patient’s own protein. These physiological constituents of the human blood are not expected to induce adverse effects on reproduction or on the fetus.
The safety of human plasma fibrinogen products for use in human pregnancy has not been established in controlled clinical trials. 

Clinical experience with fibrinogen products in the treatment of obstetric complications suggests that no harmful effects on the course of the pregnancy or health of the fetus or the neonate are to be expected.
Lactation

It is unknown whether Haemocomplettan is excreted in human milk. The safety of human plasma fibrinogen products for use during lactation has not been established in controlled clinical trials. 
A risk to the suckling child cannot be excluded. A decision must be made whether to discontinue breast-feeding or to discontinue/abstain from Haemocomplettan therapy taking into account the benefit of breast-feeding for the child and the benefit of therapy for the woman. 
[…]


	4.9 Overdose
	In case of overdosage, the risk for developing thromboembolic complications is enhanced for patients at risk for these complications.


	In order to avoid overdosage, regular monitoring of the plasma level of fibrinogen during therapy is indicated (see 4.2).
In case of overdosage, the risk of development of thromboembolic complications is enhanced.




